REGULUS

DER KREATIVE
ALLROUND-BESCHICHTER

SIGNOLIT® SIVC inkjet vinyl self-adhesive

Description Material - white mat self-adhesive PVC film with paper backing.
Coating - highly white, microporous coating
Properties - when glued then flame retardant B1 according to DIN 4102-1.

- can be laminated right to its edges
- high brilliance of colours
- for universal use

Application - indoor and outdoor

Durability - short-term with dye-based inks,

- for outdoor use without lamination up to 12 months with pigmented
inks according to DIN ISO 4892-3

The durability of the glued product is strongly affected by the

environmental conditions, place of work and underground!

Printing Systems - bubblejet and piezo,
Inks - dye, pigmented,
Examples of Use Indoor - labels, posters, displays, exhibition panels,
Outdoor - construction boards, vehicle signage
Laminating Depending on the application SIVC can also be used outdoor without lamination. However, the

printed surface must be protected if it is subject over a longer period to abrasion or any other
mechanical influences, to dirt or humidity. The lamination can be done right to the edges or over
the edges. The user should check before using what is more appropriate. If dye inks are used,
SIVC must be laminated indoor and outdoor to improve light-fastness and smudge-proofness. We
recommend to use self-adhesive laminating foils for cold lamination.

Gluing SIVC will stick to any solid, smooth surfaces which are dry and free of dirt, grease, silicon etc.
Before gluing it is absolutely necessary to check that the surface is appropriate to this aim and
that it has been prepared (cleaned) professionally. During gluing the temperature must reach at
least 15°C. You can remove SIVC by heating the film’s surface with a hot air gun. Then pull it off
carefully.

Product Information Hints This information corresponds to our present state of knowledge and is destined to inform you without obligation about our products
Digital Printing Media and their use. Our hints and recommendations do not release you from the necessity to ensure by your own tests our product’s
suitability for its intended use as we do not have any influence on the conditions at your place and on possible influences which may
occur during use or application. Due to the large number of combinations of software options, printing profiles, printers, inks, print
05/12 SIVC qualities and resolutions we cannot state exact drying times and the maximum ink quantity required. We reserve the right for any
Page 1 of 2 changes useful for product improvement.
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Technical Data Base material 100 pm calendered monomeric plasticized PVC
Adhesive polyacrylate dispersion
Tackiness ~4,5N /25 mm (A.F.E.R.A)
Tackiness after 24 h ~12N/25mm (A.F.E.R.A)
Backing paper silicon paper
Thickness of paper ~ 145 pm
Total thickness ~310 pm
Total weight ~330g/m?
Dimensions & 50 mm - core & 76mm - core
430 mm x 20 m.
610 mm x 20 m.
914 mm x 20 m.
1067 mm x 20 m.
1270 mm x 20 m.
1370 mm x 20 m. 1370 mm x 30 m.
1520 mm x 20 m.

Storage After printing the remaining roll must be removed from the plotter and stored in its closed original
packing in a cool and dry environment.

Disposal The left-over pieces of film can be treated as industrial waste and incinerated. Nevertheless, it is
absolutely necessary to follow the local regulations in force in the waste treatment plants.

Product Information Hints This information corresponds to our present state of knowledge and is destined to inform you without obligation about our products
Digital Printing Media and their use. Our hints and recommendations do not release you from the necessity to ensure by your own tests our product’s
suitability for its intended use as we do not have any influence on the conditions at your place and on possible influences which may
occur during use or application. Due to the large number of combinations of software options, printing profiles, printers, inks, print
05/12 SIVC qualities and resolutions we cannot state exact drying times and the maximum ink quantity required. We reserve the right for any
Page 2 of 2 changes useful for product improvement.



for the proof of fire behaviour according to DIN 4102-1

. (Translation of the german test report - no
Reference: FLT 3389612 guarantee for translation of technical terms)
Company: REGULUS GmbH

Paul-Gossen-Sir. 114
D — 91052 Erlangen
Order 2012-02-15 Arrived 2012-02-16

Description of White, self-adhesive plastic film to be used on

samples: steel surfaces, named
“SIVC*,
(for details see page 2)
Delivered: 2012-02-16

Proof of flammability to classify building materials to
class B1 “schwerentflammbar” according to DIN 4102-1

Content of request:

Assessment: The examined material compound meets the require-
ments of class B1 for "schwerentflammbare" (not easily
flammable) building materials according to DIN 4102-1
if suspended freely or with distance if > 40 mm to the
same or other plain materials.
(for details see page 5)

Validity of report: 2017-02-28

Sampling: By the company itself

Remark:

If the above-mentioned building material is not used as product according to MBO § 2, Abs. 9, Ziffer

1, there is no need for a general building supervisory test report.

This test report is not valid if the examined building material is used as product in the meaning of

state building prescriptions (MBO § 17, Abs. 3).

This test report does not replace an eventually necessary proof of applicability concerning building

supervisory or building laws in the meaning of state building prescriptions. This has to be verified by:

- 'allgemeine bauaufsichtliche Zulassung" (general building inspectorate approval) or by

"allgemeines bauaufsichtliches Priifzeugnis (general building inspectorate certificate) or by
"Zustimmung im Einzelfall (exceptional approval).

This test report can serve as a basis for building supervisory procedures for:

- regular building products for the pre scribed proofs of conformity
- non-regular building products for the needed proofs of applicability.

This tést report is the english translation of the german test report FLT 3389612, in a case of
doubt the german version solely is valid.

This test report comprises 5 pages and 2 enciosures.

Prifstelle fUr das
Brandverhalten

von Baustoffen
Dipl.-Ing. Uwe Kishnast

Steinstrasse 18

D - 14822 Borkheide
Fon:+49 33845 920901
Fax:+49 33845 90909
Mail: info@firelabs.de

PUZ-Stelle (LBO): BRAO9
Notified Body ne.: 1507

Approved testing, inspection and certification body

This test repart must net be published and copied precading agreement of the test laboratory and if agreed, only during validity and unchanged conceming appearance
and contents. Agreament of the test laboratory has to be given in any case If noms in which the tests are based or other technical standards have changed,
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1 Test material

1.1 Description (according to the client)

The materials provided is a self-adhesive film made from white PVC with a printable coating
(top coat) for water based inks on the visible side and a paper liner to protect the adhesive
layer. The self-adhesive film is intended to be used indoor applied on steel surfaces and was
labelled with “SIVC".

1.2 Description of the delivered samples

For the tests the laboratory received a sample of a self-adhesive film of approx. 3 m length
and approx. 0,913 m width with a black adhesive. The self-adhesive film was covered with a
protective paper (liner).

Colour: white, glossy on the visible side; white paper liner.

Characteristic values: see table 1; photos: see enclosures.

Other specifications are not known by the laboratory, samples are stored.

2 Preparation of samples

For the fire shaft test (“Brandschacht”) 2 specimen were prepared. The samples (dimensions
1000 mm x 190 mm) of test specimen A were cut in machine direction, the samples for the test
specimen B were cut in cross direction of the material and applied on sheet steel (thickness

1,0 mm).

For the small burner test ("Brennkasten”) samples for edge exposure (dimensions 190 mm x 90
mm) and samples for surface exposure (dimensions 230 mm x 90 mm) were cut in machine-
and cross direction of the material and applied on sheet steel (thickness 1,0 mm).

Afterwards all samples kept in a climate chamber acc. DIN 50014-23/50-2 until they reached
constant weight.

3 Test procedure

The tests in the fire shaft test (“Brandschacht”) have been performed acc. DIN 4102-1 and -16
(building materials class B1), the small burner tests (“Brennkasten”) have been performed
acc. DIN 4102-1, chapter 6.2.4.2 (building materials class B2). There was no additional
substrate arranged behind the material compound.

Examination period: March 2011

4 Results
e Table1 Material characteristics
e Table?2 Test results class B2 (enclosure 2)
e Table3 Test results class B1
4.1 Material characteristics
Table 1
Type manufacturer’s data measured values
weight per | thickness | weight per | thickness
unit area unit area (m.v.)
[g/m’] [mm] [g/m*]  |[mm]| s
self-‘adheswe film without top coat with 280 0.25 ) ) )
paper liner
self-adhesive film with top coat - - 179 0,15 -
paper liner - - 125 0,11 -
self-adheswe film with top coat and i 3 296 0.255 | 0,004
paper liner

m.v. mean value
S standard deviation
not received/not measured
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4.2 Results of the fire behaviour
4.21 Test results class B2 (Brennkasten)

According DIN 4102-1 all building materials class B1 must also meet the requirements of
materials class B2 (flammable). The material, tested in “Brennkasten” acc. DIN 50 050 meets
the requirements class B2; the material did not show burning particles / droplets.

(Results: see enclosure 2)

4.2.2 Test results class B1 (Brandschacht)

Table 3
Test results "Brandschachipriifung” (part 1)
_ Test results e
line Measurement ments
no. A B e D
1 Number of specimen arrangement 7 7 - -
acc. DIN 4102 —15 Table 1
2 Maximal flame height
above bottom edge ....... cm 50 50 - - 5
3 Time " o min 1 1 )
4 Burning / melting through
Time " e, min i J. - -
Back side of the specimens:
8 Flames / glowing it A - -
Time " o min
6 Discolouring - -
Time " oo, min 5 5
Falling of burning droplets No No - -
7 Begin "o, min:s
Extend:
8 Sporadic falling of
burning droplets
9 Continuous falling of
burning droplets
Falling of burning parts No No
10 Begin ..o, min:s - -
Extend:

11 Sporadic falling of
burning parts

12 Continuous falling of
burning parts

13 Afterflame time at the bottom of
thesieve (max.).  ........ min:s As il - -

Impairment of the burner
flames by dropping or falling
Material

14 S0 T min:s No No - -
Premature end of test No No - -
15 . | Final occurrence of burning at the
specimen V... min 10 10
16 Time of eventually end of
test L min:s A ot

Indication of time: from the beginning of testing procedure
- Not tested

. /. Not occurred

¥} No cause for complaint
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Test results (part 2)

length of > 45 cm.

, Test results requine
line ments
no. Measurement A B c
Afterflame after end
of test No No -
17 NG sossammvsmarcssys min:s
18 Number of specimen
19 - | Front side of specimen
20 Back side of specimen
21 Flame [ength .o s cm
Afterglow after end
of test No No -
22 TIME e min:s
23 Number of specimen
Place of appearance:
24 Lower half of specimen
25 Upper half of specimen
26 Front side of specimen
27 Back side of specimen
Smoke density
28 <400 % min 13,6 17,6
29 > 400 % min (very strong smoke
density) i A,
30 Diagram fig. no. 1 3
Residual length
31 Individual value ..................... cm 47 46 -
46 43 - >0
45 46 -
45 46 -
32 ' | Averagevalue ... cm 45 45 - > 15
33 Photo of the test specimen
fig. no. 2 4
Flue gas temperature
34 Maximum of average value...°C 113 114 - <200
35 | Time™ minis | 9:24 9:58
36 Diagram fig. no. 1 3
37 Remarks: line 32: There were no additional tests proceeded, because of a residual

- not specified / not tested
. /. not occurred

i) no cause for complaint
VN test-number

indication of time: from the beginning of testing procedure

Test specimen A (VN 389612-001): samples in machine direction
Test specimen B (VN 389612-002): samples in cross direction
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5 Assessment

According to the test results in section 4.2 the material, described in section 1, fulfils the
requirements of building materials class B1 according to DIN 4102-1, if the material is used
with a distance of > 40 mm to the same or other plain materials.

The requirements of building materials class B2 are also fulfilled, no falling of burning parts or
droplets occurred during these tests.

This test report is not valid for:
- the exposure to outdoor climate conditions.

6 Special remarks
This report is only valid for the material as described under paragraph 1. In combination
with other materials or with additional coatings or surfaces etc. the burning behaviour may
differ.
This test report is not valid, as soon as the product is used as a building product in the sense of
the "Landesbauordnungen" (state building requirements, MBO § 17, par. 3).
This test report is no substitute for a General Building Inspectorate Certificate. This test report
is granted without prejudice to the rights of third parties, or particular private proprietary rights.
In General Building Inspectorates procedures this test report can be based for

- regular building materials for the required proof of accordance

- for not regular building materials for the required proof of applicability
The explanations given in DIN 4102-1 app. D, especially concerning an external production
control has to be considered.

This test report is valid until 2017-02-28, provided that the test methods, the classification rules
and the technology do not change during this period.

Borkheide, 25" of March 2012

VA e ., ’
1 1l e raBst <~ 0 LC% S
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AL _Ci cnu{,jf/’“ a7 D
Head of the test laboratory | In charge for testing

(Dipl.-Ing. Uwe Kihnast) (Dipl.-Ing. Manfred Sailer)
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Test specimen A
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Table 2: Test results small burner test (Brennkasten)

FLT 3389612

machine direction cross direction dim. | "eduires
ments

Sample-No. 112|13|4(5|6|1|2|3|4|5|6]| - =
Ignition of the sample 111 (111011 T 1111114 s -
Maximum flame height 112121121121 (1]2]2]|1]cm -
Time of the maximum 4 18|87 |71|1519|8|19|8]|8|15| s
Flame tip reached the > 20
156 i tsat frark LA VLA VL 8
Plame st ngushee 16|16|16|16|16|16|16|16|16| 16|16 18| s
before reaching the test mark
Ignition of filter paper 7 7 S 7 | WV O R O 0 SO (" O~ 1)
Smoke density very low very low =
Afterburning afterend oftest | /. | ... | /|| LV s -

View of the samples after the test (20 seconds after exposure the flame):
L damaged area at the point of flame impingement: approx. 3 mm height x 10 mm width,
approx. 15 mm discoloured above.

Samples 1-5: edge exposure
Samples 6: surface exposure

4 No ignition within 20 seconds

A Not occurred
dim. Dimension

Indication of time: from the beginning of testing procedure
Indication of measurements: from reference line of the flame




